
 

SECTION 14.0 
BIOLOGICAL NUTRIENT REMOVAL 

14.1 INTRODUCTION 

Up to this point in the report, the physical and biochemical concepts considered for 
application to the secondary treatment sections of the three Winnipeg water pollution 
control centers involve primarily BOD5 and TSS removal, as well as nitrification.  
This section of the report describes how biological nutrient removal (BNR) technology 
can be applied to achieve phosphorus and nitrogen removal. 

For the analysis of BNR technology, a target ammonia nitrogen limit equivalent to a 
High Level of Control of 8.0 mg/L to be met in the critical summer season has been 
chosen.  To be assured that this criterion will be achieved, it will be necessary to 
[...]
organisms) concentration.  It is seen that the MLSS concentration varies 
from a low of about 1700 mg/L in the summer to a high of about 3200 
mg/L in the spring runoff season.  Variations in MLVSS concentration 
are from about 1300 mg/L to about 1800 mg/L and are much less 
pronounced than the variations in MLSS.  This is because of the widely 
varying inert suspended solids concentration in the secondary influent 
stream that is particularly high during the spring runoff period.  As noted 
in the plots, there is a considerable increase in MLSS in the spring that is 
not reflected nearly as much in the MLVSS, the difference being due to 
the contribution of the incoming inert suspended solids that become 
entrained in the biomass during this period.  The Autotrophic bacteria 
concentration is relatively uniform throughout the year and varies 
between about 60 and 75 mg/L.  A similar simulation run done without 
the centrate treatment system showed much more variation with a high 
Autotrophic bacteria concentration of about 80 mg/L in the summer and 
a low of about 40 mg/L in the spring.  The beneficial “seeding” effect of 
the centrate treatment system in affording a more stable and reliable 
operation of the mainstream treatment train is apparent. 

• Figure 14.18 shows the model output for the solids loading rate (SLR) 
and surface overflow rate (SOR) on the final clarifiers.  In both 
instances, the apparent “width” of the line in the two plots reflects the 
diurnal variations that normally occur in the incoming wastewater flows 
and loads, and the resultant variations in the performance of the 
treatment system.  Through the summer, fall and winter periods, the 
daily average SLR varies from about 50 to about 100 kg/m2/d.  However 
during the peak flow spring runoff period, the SLR increases to a high of 
about 170 kg/m2/d during the peak week of the spring season.  This is 
due to the high flows together with the increase in MLSS concentration 
plotted in Figure 14.17 that occurs at that time.  While this peak SLR is 
indeed high, operating experience at the NEWPCC has indicated that the 
high density of the inert fraction in the mixed liquor occurring at that 
time of year results in sludges that settle reasonably well with a relatively 
low SVI.  Thus it is concluded that the high SLR projected for the spring 
of 2041 should not have an adverse impact on plant performance.  
Average daily surface overflow rate (SOR) variations throughout the 
year are projected to be within a range of about 15 to 25 m3/m2/d and 
should not pose a problem. 

• Figure 14.19 shows the predicted ammonia and phosphorus removal 
performance of the system.  With respect to the former, the poorest 
performance is projected to occur in the springtime as would be expected 
for such low temperatures and high flows.  However, the summer 
ammonia removal performance is within the target concentration of 
8 mg/L.  Likewise the predicted phosphorus removal performance is 
within the target concentration of 1.0 mg/L. 

14-19 
L:\PROJECTS\Wat\6234000\03\200-Con\Conceptual Design Report\Sect-14(20-Nov).doc 



 

 

Figure 14.18:  NEWPCC Model Output for BNR Final Clarifier Solids Loading Rate and Surface Overflow Rate 

L:\PROJECTS\Wat\6234000\03\200-Con\from Oct 19, 2001 Backup Tapes\200-Con\CD-Rpt - Final\Biowin Figure 14-18.doc 



 

 

Figure 14.19:  NEWPCC Model Output for BNR Ammonia and Phosphorus Removal Performance 

L:\PROJECTS\Wat\6234000\03\200-Con\from Oct 19, 2001 Backup Tapes\200-Con\CD-Rpt - Final\Biowin Figure 14-19.doc 



Section 14.0 – Biological Nutrient Removal 

Table 14.1:  NEWPCC – Summary of Design Parameters for BNR System 
(for 2041 Flows & Loads) 

SECONDARY TREATMENT SYSTEM: 
Bioreactors  

Total bioreactor volume 125,700 m3 
Nominal HRT @ average summer flow 10.4 h 
 @ at 400 ML/d 7.5 h 
Nominal SRT 12 days winter / 7 days summer 
Nominal MLSS concentration 1500 (summer) to 3000 mg/L (spring) 
Internal partitioning for J-Burg Process:  

No. of parallel partitioned 4-pass unaerated 
zones (retrofitted to existing rectangular final 
clarifier no’s 11 to 26) 

4 

Nominal dimensions of each pass 69.4 m L x 8.2 m W x 4.6 m SWD 
Internal partitioning of each parallel unaerated 
zone 

 

RAS denite (in first pass) 
Anaerobic (in first pass) 
Anoxic (in 2’nd, 3’rd and 4’th passes) 

17.3 m L x 8.2 m W x 4.6 m SWD 
52.0 m L x 8.2 m W x 4.6 m SWD 
69.4 m L x 8.2 m W x 4.6 m SWD 

No. of parallel aerobic zones (retrofitted to 
existing HPO bioreactors no’s 1 to 6) 

6 

Nominal dimensions of each parallel zone 68.3 m L x 17.1 m W x 4.3 m SWD 
No. of parallel aerobic zones (new tankage) 3 
Nominal dimensions of each zone 92.6 m L x 30,0 m W x 6.0 m SWD 
Nitrified mixed liquor recycle system:  

Mixed liquor aerobic zone (retrofitted to 
existing square final clarifier no. 8) 

20.0 m x 20.0 m x 4.6 m SWD 

Mixed liquor denite zone (retrofitted to 
existing square final clarifier no. 7) 

20.0 m x 20.0 m x 4.6 m SWD 

Nitrified mixed liquor recycle pumps (new):  
No. of units 6 
Type Submersible Centrifugal 
Nominal capacity each 3.0 m3/s @ 1.0 m TDH 
Overall bioreactor partitioning: [zone vol./zone 
vol. Fraction/mode] 

 

RAS-denite 
Anaerobic 
Anoxic 
Aerobic 

3500 m3 / 0.03 / mixed 
7,500 m3 / 0.06 / mixed 
33,350 m3 / 0.26 / mixed 
81850 m3 / 0.65 / aerated 

Blowers (New)  
Type 
No. of units 
Capacity per unit 
Rated power per unit 

Centrifugal 
3 duty + 1 standby 

8.0 nm3/sec @ 76 kPa 
850 kW 

Final Clarifiers (New)  
No. of units 
Dimensions each unit 

6 
52.0 m diam x 5.0 m SWD 

 

14-20 
L:\PROJECTS\Wat\6234000\03\200-Con\Conceptual Design Report\Sect-14(20-Nov).doc 



Section 14.0 – Biological Nutrient Removal 

Table 14.1:  NEWPCC – Summary of Design Parameters for BNR System 
(for 2041 Flows & Loads) [continued] 

SECONDARY TREATMENT SYSTEM: (continued) 
RAS System (New)  

No. of RAS pumphouses 
No. of pump units in each pumphouse 
Type of pump 
Capacity per unit 

2 
3 duty + 1 standby 

variable speed centrifugal 
770 L/sec 

PRIMARY SLUDGE FERMENTATION SYSTEM: 
Fermenter/Thickener Vessels (Existing) 
Utilize Squircle final clarifier no’s 1 to 6 

 

No of units 6 
Dimensions each unit 20.0 m x 20.0 m x 4.6 m SWD 
Mechanism 
Nominal solids retention time 
Blanket depth range 

Rotating reversible picket fence 
5 days winter / 2.5 days summer 

1.5 to 2.5 m 
Thickened Sludge U/F Pumps (New)  

No. of units 
Type of pump 
Capacity per unit 

6 duty + 2 standby 
Variable speed progressive capacity 

1.6 L/sec 
WASTE ACTIVATED SLUDGE MANAGEMENT SYSTEM: 
Mixed Liquor Wasting System (New)  

Type 
Range of SRT control 
Range of MLSS concentration 
Range of total WAS flow 
No. of WAS pumps 
Type of pump 
Capacity (each) 

Selective wasting of mixed liquor 
5 to 15 days 

1500 to 3000 mg/L 
100 to 300 L/sec 

3 duty + 3 standby 
Variable speed centrifugal 

100 L/s max 
DAF Thickening System (New)  

No. of units 
Type 
Nominal solids loading rate 
Nominal unit dimensions (each) 
U/F circulation rate to pressurization 
Air : solids ratio 
No. of compressors 
Capacity of each compressor 

4 
Dissolved air flotation 

2.0 g/m2/sec 
14.3 m x 6.0 m rectangular 

100% 
0.05 

1 duty + 1 standby 
0.6 nm3/sec @ 500 kPa 

CENTRATE TREATMENT SYSTEM: 
Bioreactors (New)  

Type 
No. of bioreactors 
Dimensions of each bioreactor 
Volume of each bioreactor 
Nominal HRT 
Operating SRT 

Complete mix activated sludge 
2 

20.0 m square x 6.0 m SWD 
2,400 m3 
42 hours 
15 days 

 

14-21 
L:\PROJECTS\Wat\6234000\03\200-Con\Conceptual Design Report\Sect-14(20-Nov).doc 



Section 14.0 – Biological Nutrient Removal 

Table 14.1:  NEWPCC – Summary of Design Parameters for BNR System 
(for 2041 Flows & Loads) [continued] 

CENTRATE TREATMENT SYSTEM: (continued) 
Blowers (New)  

No. of blowers 
Capacity per unit 
Rated power per unit 

1 duty + 1 standby 
2.4 nm3/sec @ 76 kPa 

180 kW 
Clarfiers (New)  

No. of clarifiers 
Dimensions of each 

2 
12.0 m diameter x 5.0 m SWD 

 

14.4 BIOLOGICAL NUTRIENT REMOVAL AT SEWPCC 

The approach taken to implement biological nutrient removal at the SEWPCC is to 
utilize a step feed BNR process (employing principles similar to those illustrated in 
Figure 14.15) to minimize the amount of new bioreactor tankage required to meet the 
specified target limits of 8 mg/L ammonia nitrogen in the summer months and 
1.0 mg/L total phosphorus year-round.  The proposed system will incorporate a fourth 
clarifier with a diameter of 45.7 m due to the growth that is forecast for the south end 
sewer catchment area.  Table 14.2 presents the design parameters for the suggested 
step feed BNR system at the SEWPCC. 

A site layout, bioreactor layout, and process flow diagram are shown in Dwg. SE-14.1, 
Dwg. SE-14.2, and Dwg. SE-14.3, respectively 

While there are numerous step feed BNR configurations that can be devised for 
application to the SEWPCC, the one chosen as the basis of the conceptual design work 
in this study has the following features: 

• The existing four parallel HPO bioreactors will be reconfigured to serve as 
the unaerated bioreactor volume for the first step of a two-step feed BNR 
process.  The retrofit will result in four similar unaerated zones that will be 
the front end of four separate bioreactors.  Each unaerated zone will consist 
of a RAS denitrification volume, an anaerobic volume, and an anoxic 
volume. 

• “Wing” tankage will be added to the side of the existing bioreactors 
extending to the north and south.  Each wing will consist of two parallel 
mirror image bioreactor extensions.  Each extension will contain the aerobic 
volume of the first step of the process, and the anaerobic, anoxic and aerobic 
volumes of the second step of the process. 

• The aerobic volumes in the bioreactors will be fitted with fine bubble flexible 
membrane diffusers.  A new aeration system using centrifugal blowers will 
be provided. 

14-22 
L:\PROJECTS\Wat\6234000\03\200-Con\Conceptual Design Report\Sect-14(20-Nov).doc 



Section 14.0 – Biological Nutrient Removal 

• Two submerged nitrified mixed liquor return lines will be included in each of 
the four parallel bioreactors – one from the end of the aerobic zone to the 
front of the anoxic zone in the first step, and the other likewise in the second 
step. 

• A primary effluent step feed channel will extend part way along each wing 
and be located on the wall separating the two parallel bioreactors in each 
wing. 

• A channel constructed at the extremity of each wing will collect mixed liquor 
exiting the two parallel bioreactors in each wing and convey it along the west 
wall of the wing tankage to the existing mixed liquor channel leading to the 
final clarifiers. 

• A new primary sludge fermentation system will be constructed to provide the 
volatile fatty acids necessary for maintaining a healthy biological phosphorus 
removal system.  Each of the four fermenter vessels will be designed as a 
single-stage static unit and the supernatant from each unit will be directed to 
the anaerobic zones of the unaerated tankage in the bioreactors.  The 
headspace air in the fermentation units will be ducted to the new aeration 
blower system where the odorous air will be combined with process air and 
injected into the aerobic zones of the bioreactors for odour control. 

• Waste activated sludge thickening will be provided by a new dissolved air 
flotation system as described previously in Section 4.0 of this report. 

To implement the BNR system while the existing plant is in operation, construction 
staging will be such that the new bioreactor wing tanks are constructed first.  Once 
these are completed, a temporary primary effluent line will be constructed to use them 
for treatment while the existing tankage is retrofitted as the unaerated volume of the 
first step of the proposed process. 

The BioWin  simulator was used to model the proposed step feed BNR process using 
the projected 2041 flow and load variations for the SEWPCC.  Figure 14.20 illustrates 
the BioWin  drawing board flow sheet as configured for the SEWPCC and as 
described above.  Predicted outputs from the model operating at a 12 day SRT 
throughout the year at 30 minute intervals are described as follows: 

• Figure 14.21 illustrates the mixed liquor concentration and the Autotrophic 
bacteria concentration exiting the bioreactors.  The upper and lower lines in 
the top plot represent the MLSS and MLVSS concentrations respectively at 
the end of the second step of the process.  The MLSS concentration going to 
the final clarifiers ranges from a low of about 1,300 mg/L in the late spring to 
a high of about 2,500 mg/L during the peak summer loading conditions.  
MLSS concentrations in the first step of the bioreactor are as high as 
3,500 mg/L during the spring period.  The Autotrophic bacteria concentration 
ranges from a low of about 20 mg/L in the late spring to a high of about 
50 mg/L in the winter. 

14-23 
L:\PROJECTS\Wat\6234000\03\200-Con\Conceptual Design Report\Sect-14(20-Nov).doc 



 
 
 
 
 

 

Figure 14.20:  SEWPCC BioWin  Drawing Board Layout for BNR 

L:\PROJECTS\Wat\6234000\03\200-Con\from Oct 19, 2001 Backup Tapes\200-Con\CD-Rpt - Final\Biowin Figure 14-20.doc 



 

 

L:\PROJECTS\Wat\6234000\03\200-Con\from Oct 19, 2001 Backup Ta

Figure 14.21:  SEWPCC Model Output for BNR MLSS and Autotrophic Bacteria Concentrations 
pes\200-Con\CD-Rpt - Final\Biowin Figure 14-21.doc 



Section 14.0 – Biological Nutrient Removal 

• Figure 14.22 shows the model output for the solids loading rate (SLR) and 
surface overflow rate (SOR) on the final clarifiers.  In both instances, the 
apparent “width” of the line in the two plots is reflective of the diurnal 
variations that normally occur in the incoming wastewater flows and loads, 
and the resultant variations in the performance of the treatment system.  The 
SLR peaks at about 120 kg/m2/d during the peak flow conditions in the spring 
and again during peak wet weather conditions in the summertime.  The SOR 
does not exceed 30 m3/m2/d during the same peak flow periods and shows a 
typical average day value of between about 12 to 15 m3/m2/d. 

• Figure 14.23 shows the predicted ammonia and phosphorus removal 
performance of the system.  With respect to the former, there is a bleed 
through of as much as 10 mg/L ammonia in the spring months when the 
Autotrophic bacteria are being stressed.  However the nitrifying performance 
of the plant recovers in sufficient time to be well within the target limit of 
8 mg/L ammonia by the critical summer period.  The predicted phosphorus 
concentration is within an annual average target value of 1.0 mg/L. 

Table 14.2:  SEWPCC – Summary of Design Parameters for BNR System 
(For 2041 Flows & Loads) 

SECONDARY TREATMENT SYSTEM: 
Bioreactors (existing to be modified and expanded)  

No. of units 4 
Volume each unit 11,640 m3 
Nominal HRT @ AAF 
 @ MMF 

13.8 hours 
7.4 hours 

Nominal SRT 12 days winter / 7 days summer 
Nominal MLSS concentration 2000 to 3000 mg/L 
Internal partitioning for Two-Step BNR Process 
with 60/40 split: 

 

First step zone volumes per bioreactor:  
RAS-denite (retrofit existing tankage) 
Anaerobic (retrofit existing tankage) 
Anoxic-1 (retrofit existing tankage) 
Anoxic-2 (retrofit existing tankage) 
Aerobic-1 (new tankage) 
Aerobic-2 (new tankage) 
Aerobic-3 (new tankage) 

100 m3 
310 m3 
410 m3 
820 m3 
625 m3 
625 m3 
1250 m3 

Second step zone volumes per bioreactor:  
Anaerobic (new tankage) 
Anoxic-1 (new tankage) 
Anoxic-2 (new tankage) 
Aerobic-1 (new tankage) 
Aerobic-2 (new tankage) 
Aerobic-3 (new tankage) 
Aerobic-4 (new tankage) 
Aerobic-5 (new tankage) 

625 m3 
625 m3 
625 m3 
625 m3 
1250 m3 
1250 m3 
1250 m3 
1250 m3 

 

14-24 
L:\PROJECTS\Wat\6234000\03\200-Con\Conceptual Design Report\Sect-14(20-Nov).doc 



 

 

Figure 14.22:  SEWPCC Model Output for BNR Final Clarifier Solids Loading Rate and Surface Overflow Rate 